
 

 

 
 

 

 

 

 

 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

İSTANBUL TECHNICAL UNIVERSITY  INSTITUTE OF SCIENCE AND TECHNOLOGY 

M.Sc. Thesis by 

Berk GÜDER 

 

Department : Environmental Engineering 

Programme : Environmental Biotechnology 

 

JANUARY, 2011 

 

COMPARISON OF DESIGN RULES WITH DYNAMIC MODELING OF A 

FULL SCALE WASTEWATER TREATMENT PLANT: PAŞAKÖY 

BIOLOGICAL NUTRIENT REMOVAL FACILITY 

 

brought to you by COREView metadata, citation and similar papers at core.ac.uk

https://core.ac.uk/display/62729881?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1




 

 

 

 
 

 

 

 

 

 

 

 

 

 
[...]
A study of COD and nitrogen mass balances in activated-sludge systems (Barker and 

Dold, 1995) suggests that there is a significant „loss‟ of COD in activated sludge 

systems incorporating anaerobic zones. Four different types of laboratory-scale 

system were studied: aerobic, anoxic, anoxic-aerobic, and anaerobic-anoxic-aerobic. 

The systems included a variety of configurations, with differing wastewater 

characteristics and operating parameters. The results suggest that although good 

COD balances are to be expected in aerobic and perhaps in anoxic-aerobic systems, 

systems incorporating anaerobic zones (such as EBPR systems) tend to exhibit low 

COD balances (<80%) (anoxic-only systems also appear to exhibit a loss of COD, 

but to a lesser extent). It would appear that this „loss‟ of COD apparently is 

associated with the fermentation processes occurring in the anaerobic zone of BEPR 

systems treating municipal wastewater. Whether this COD loss is a direct result of 

fermentation (for example, through the generation of gas that evolves during the 

actual fermentation process) or an indirect result (for example, through the 

production of volatile compounds that are released from the system under aerated 

conditions) remains to be determined. Regardless, this „disapperance‟ of some 20% 

of the influent COD in BEPR systems translates into reduced sludge production and 



16 
 

oxygen demand compared to non-BEPR systems (Barker and Dold, 1996b). This 

feature alone strengthens the case for biological nutrient removal. 

Initially, it was surmised by Barker and Dold (1995) that COD loss was induced by 

the inclusion of an anaerobic zone and that all COD loss was releated to the 

fermentation process in the anaerobic zone. 

Sequestration of Short-Chain Fatty Acids by PolyP Organisms; In the anaerobic 

sequestration of SCFA by polyP organisms (for PHB storage, with associated 

phosphate release), it is assumed that the yield of PHB is YHB units of PHB (as COD) 

per unit SCFA COD taken up. A value of 0.89 g COD is suggested for YPHB based on 

the assumption that for an initial amount of 2.25 moles acetate, 2 moles enter the 

PHB formation pathway directly and 0.25 moles are directed to the TCA cycle 

(Wentzel et al., 1986). That is, the model also incorporates COD loss in the 

sequestration reaction. This provides a second mechanism for „losing‟ COD and 

allows the general model to mimic the COD balances (90%) observed in the 

enhenced cultures. It should be noted, however, that this COD loss is not suggested 

in the biochemical model because it is assumed that the available electrons from way 

from the TCA cycle (Barker and Dold, 1996b).  

Nitrogen Source for Cell Synthesis; Reviewing the ASM1 model, Dold and Marais 

(1986) postulated that under certain circumstances, nitrate, instead of ammonia 

nitrogen, may serve as the nitrogen source for cell synthesis purposes. This postulate 

was confirmed from analysis of data collected over an extensive period, particularly 

in multiple series reactor configurations operated at long sludge ages that exhibited 

high nitrification rates. 

Growth of non-PolyP Heterotrophs on Short-Chain Fatty Acid; For BEPR systems, it 

is necessary to distinguish between complex and SCFA readily biodegradable COD. 

Therefore, it is necessary to duplicate the four growth processes referred to above to 

account for possible growth on the two components of the readily biodegradable 

COD for the mixed-culture system. With regard to growth on SCFA, it is likely that 

only one the of four processes would be of consequence-anoxic growth with 

ammonia as the N source. This is because SCFAs are removed in the unaerated zones 

at the front end of the continuous-flow systems and do not enter the aerobic zones in 

appreciable concentrations. 



17 
 

Hydrolysis/Solubilization of Slowly Biodegradable COD; In the ASM1 model, the 

biodegradable material is divided into a readily biodegradable fraction (SENM). The 

readily biodegradable fraction is hypothesized to consist of material that can be 

absorbed readily by the organism and metabolized for energy and synthesis, whereas 

the slowly biodegradable fraction is assumed to be made up of particulute material 

and complex organic molecules that require extracellular enzymatic breakdown prior 

to absorbtion and utilization. In the ASM1 model, the rate of solubilization under 

anoxic conditions is assumed to be reduced by a factor ηSOL compared with the rate 

under aerobic conditions. Under anaerobic conditions the rate is assumed zero. 

Recent research on enzymatic hydrolysis (Dold et al., 1991, and San Pedro et al., 

1994) indicates that hydrolysis does in fact occur under anaerobic conditions, and 

under anoxic conditions, the rate of hydrolysis appears similar to that under aerobic 

conditions. To provide flexibility in the model, ηSOL factors are incorporated: ηS,ANOX 

and ηS,ANA. In addition, two hydrolysis efficiency factors, EANOX and EANA, have been 

included to allow for the possibility of COD loss during the breakdown of the 

enmeshed slowly biodegredable material to readily biodegradable material. That is, 

in hydrolysis of one COD unit slowly biodegradable COD, there is a production of E 

units of SBSC and a loss of (1-E) units of COD. This third mechanism for COD loss 

allows the model to simulate the COD loss observed in anoxic-aerobic and anoxic-

only systems.  

Decay of PolyP Organisms Under Anoxic Conditions; The Wentzel enhanced culture 

model (Wentzel et al., 1989a) did not consider anoxic behavior of PolyP organisms, 

and decay processes for these organisms were considered only for aerobic and 

anaerobic conditions. Processes for anoxic decay of PolyP organisms, stored 

polyphosphate lysis from anoxic decay have been included here (three additional 

processes). 

Yield of Heterotrophs in Anoxic Growth; The ASM1 model assumes a single yield 

coefficient YH for non-polyP heterotrophs irrespective of whether oxygen or nitrate 

serves as the electron acceptor. It has long been surmised that the yield of organisms 

under anoxic conditions with nitrate as electron acceptor is lower than for aerobic 

growth. This does not have a significant effect on ASM1 model predictions of sludge 

production for ND systems treating municipal wastewater. For this situation, the 

influent TKN:COD ratio usually is relatively low ( <0.12 g N/g COD ), so the 



18 
 

amount of nitrate generated is limited, and hence the organism mass generated in 

aerobic growth.  In four of the systems, sludge production in the anoxic unit was 

significantly lower than in the corresponding aerobic one. It was concluded that the 

yield coefficient for anoxic growth was approximately 40% less than for aerobic 

growth.  

Switching Functions for Phosphorus Limitation; Under aerobic (and anoxic) 

conditions, soluble phosphate serves as a P source for synthesis of the different 

organism masses in growth processes. Also, P is being taken up for EBPR. The 

Wentzel et al., (1989b) model incorporates a switching function that causes the P 

uptake processes to switch off when soluble P becomes limiting. The same switching 

function thereshold concentration is used to switch off the growth processes when 

soluble P becomes limiting. Evidence from simulation of full-scale systems indicates 

that these processes have different threshold values for switching on and off at low P 

concentrations.  

Releasable/Fixed Polyphosphate Components; Experimental observations indicate 

that stored polyphosphate is portioned between a low-and a high-molecular-weight 

fraction (PPP-LO and PPP-HI), and that only the low-molecular-weight fraction can be 

released after being taken up (Mino et al., 1984). In modeling the P uptake/release 

processes, it is assumed that only a fraction (fPP) of the phosphate stored as poly-

phosphate can be released in a subsequent anaerobic condition. The value for fPP of 

0.94 suggested here was selected on the basis of simulating behavior in a range of 

BEPR systems and is in accordance with values reported in the literature (Mino et 

al., 1984). The remainder of the stored polyphosphate is termed fixed. 

3.2 Treatment Plant Information 

Paşaköy advanced biological treatment plant has design capacity of is 250,000 pe 

and 100,000 m
3
/d of domestic wastewater and designed for removal of organic 

matter (COD), nitrogen (N) and phosphorus (P). For the first construction treatment 

plant based on pre-anoxic denitrification process and designed as A2/O. The revision 

for increasing phosphorus removal, bio-P by-pass line has been constructed and 

started up to operated as Johannesburg configuration. The main parts of treatment 

process and sludge treatment are consisting of:  



19 
 

 Coarse screens  

 Inlet pumping station  

 Fine screens  

 Grit chamber  

 Parshall flume  

 Selector-distribution chamber 

 Anaerobic tanks 

 Anoxic/Oxic tanks 

 Final clarifiers  

 Sludge dewatering 

The flow scheme of the Paşaköy Advanced Biological Wastewater Treatment Plant 

was given in Figure 3.2. The main parts of the Paşaköy Advanced Biological 

Wastewater Treatment Plant shown in Figure 3.2 were investigated in terms of 

project criterias. The main parts of the plant; 

1) Grit chamber 

2) Bio-P tanks 

3) Aeration tanks 

4) Final clarifiers 

5) Sludge dewatering units 

Grit chamber; as can be seen from the Table 3.1., grit chamber have been designed in 

accordance with the criteria. 

Table 3.1: Grit chamber design parameters 

Unit/Equipment Size Unit *Recommended 

Number of tanks 2 - - 

Width 4.3 m 2.5-7 

Length 19 m 7.5-20 

Water depth 4.6 m 2-5 

Length/ Width ratio 4.4 - 3:1 to 5:1 

Detention time 15 minute 3-10 

Blower numbers 2+1 - - 

Blower capacity 300 m
3
/h - 

* Metcalf and Eddy, 2003



20 
 

 

  

Figure 3.2: Flow scheme of Paşaköy WWTP (2008) 

 

 

FC 
Influent 

RAS 

IR 

Centrifuges 1 

Centrifuges 2 

Wasted sludge unit 

2
0
 



21 
 

Bio-P tanks; bio-P tanks, three tanks connected in series as in project design but as a 

result of the revisions, the first tank is used for return activated sludge denitrification 

and the second tank is fed by influent wastewater. The design parameters of bio-P 

tanks are given in Table 3.2. 

Table 3.2: Bio-P tanks design parameters 

Unit/Equipment Size Unit 

Tank configuration Series - 

Number of tanks 3 - 

Width 12 m 

Length 48 m 

Water depth 5.0 m 

Hydraulic Retention time 2.5 h 

Mixer numbers 6 - 

Power mixer 1.7 w/m
3 

Aeration tanks; aeration tanks is composed of four tanks and operated on the 

principle of pre-denitrification and simultaneous nitrification denitrification as 

illustrate in Figure 3.3. Tanks currently operated on the principle of pre-

denitrification. After the Bio-P reactor, the mixed liquor is introduced to anoxic 

reactor with the anoxic fraction (VD/V) of 25%. The oxygen distribution in the 

second anoxic reactor was manipulated to adjust the VD/V ratio in the range of 25-

50%. The other two reactors are kept as fully aerobic (DO=2.0 mg/L) to provide 

nitrification. The internal recirculation (QIR/Q) from the last aerobic to the first 

anoxic reactor was set to 3.8 in order to convey oxidized nitrogen for denitrification 

process as summarized in Table 3.3. 

 

Figure 3.3: Aeration tanks 

1 

2 

3 

4 
IR 



22 
 

Table 3.3: Aeration tanks design parameters 

Unit/Equipment Size Unit 

Tank configuration Sequence/Parallel - 

Number of tanks 4 - 

Width 20 m 

Length 110 m 

Water depth 5.2 m 

Total volume 44,000 m
3 

Diffuser number 7,852  

1
st
 tank 1,008 number 

2
nd 

tank 2,520 number 

3
rd

 tank 2,700 number 

4
th 

tank 1,624 number 

Blower number max. 51,000 Nm
3
/h 

Turbo (3) 4,950-11,000 Nm
3
/h 

Roots (2) 3,000-9,000 Nm
3
/h 

Internal recycle pump numbers 4  

Internal recycle pump capacity 3.8*Q m
3
/d 

Final clarifiers; final clarifiers consists of four tanks which has 42 m diameter in a 

tank as given in Table 3.4. For return activated sludge, there are two pumping station 

each has five return acitvated sludge pumps. 

Table 3.4: Final clarifiers project criterias 

Unit/Equipment Size Unit 

Number of tanks 4 - 

Tank diameter 42 m 

Total water depth 3.7 m 

Total tank volume 20,495 m
3 

Total surface area 5,538 m
2
 

Return sludge pump number 10 - 

Return sludge pump capacity 540 m
3
/h 

Max. return sludge pump capacity 1.29*Q m
3
/d 

WAS pump capacity 167 m
3
/h 

Max. WAS pump capacity 12,024 m
3
/d 

Sludge dewatering units; from the sludge treatment plant, decanter centrifuges with 

the addition of cationic polyelectrolyte is directly dewatered. The average percentage 

of solid matter for dewatered sludge is the order of 25% as shown in Table 3.5. 

 

 

 



23 
 

Table 3.5: Sludge dewatering equipments 

Flotweg centrifuges 

Capacity 17.5 m
3
/h 

Capacity 350 kg solids/h 

Number 2 

Westfalia centrifuges 

Capacity 80 m
3
/h 

Capacity 700  kg solids/h 

Number 2 

3.2.1 Influent wastewater characterization 

The most important point to multi-component modeling studies for activated sludge 

systems is determination of the wastewater characterization. In terms of modeling 

studies; to establish a balance between substrate, biomass and dissolved oxygen, it is 

necessary to determine the amount of COD as organic matter. However, COD 

parameter is not able to determine the organic matter as it‟s biodegradability and all 

modeling and design studies should be based on biodegradable organic matter, 

biological and inert fractions of biodegradable COD have to be determined.  

Soluble inert COD (SI), escapes with wastewater discharge without any biochemical 

reactions in the activated sludge system and the most important portion of the 

organic matter in the effluent wastewater. 

Particular inert COD (XI), is only wasted with sludge and accumulated depending on 

the sludge age.  

The wastewater characterization under dry weather conditions of the facility for the 

year of 2008 is summarized in Table 3.6. The mean values is the  results of the daily 

composite samples for collecting front part of the fine screens based on loads and  

the  standart deviations and percentil values are the results of the statistical analysis. 

Especially, 85% percentil values widely used for design applications. 

Table 3.6: Wastewater characterization of the facility for 2008 

Parameter 
COD 

(mg/l) 

BOD5 

(mg/l) 

TKN 

(mg/l) 

T-P 

(mg/l) 

TSS 

(mg/l) 

VFA 

(mg/l) 

Mean 520  282  59  7 380  20  

STD  8 4,4 1 0,15 6 2 

70% per. 582  330  65 9 470  27 

85% per. 600 325 70 10 535 30 

As the wastewater characterization generally evaluated for dry-weather, it suggests 

that in terms of COD medium-strong, nitrogen and phosphorus are strong domestic 



24 
 

wastewater. According to the Table 3.7, the average COD/TKN and COD/TP ratios 

can be calculated as 8.0 and 66, respectively which are suitable for biological 

nutrient removal (Randall et al., 1992). 

Table 3.7: The relation of parameters for the wastewater characterization of the 

facility 

 COD/TKN VFA/COD NH4-N/TKN VFA/T-P COD/ T-P 

Mean 8.0 0.070 0.65 2.8 66 

STD  0.12 0.002 0.11 0.1 1.2 

70% per. 8.3 0.092 0.68 2.9 74 

85% per. 8.5 0.112 0.70 3.0 86 

The wastewater characterization of the facility shown in Figure 3.4 was statistical 

analyzed for winter and summer. The most of the days during winter months, TKN 

concentrations are approximately in the range of 40-60 mg/l, COD concentrations are 

350-500 mg/l and T-P concentrations are 6-8 mg/l. The most of the days during 

summer months, TKN concentrations are approximately in the range of 60-80 mg/l, 

COD concentrations are 500-700 mg/l and T-P concentrations are 10-12 mg/l. 

Average wastewater characterization for Paşaköy was compared with residential 

areas in Istanbul in Table 3.8 and some countries in Europe in Table 3.9. As the 